. INSTALLATION INSTRUCTIONSAND PARTSLIST = _—
(wgw# || APPL: 44152223 BLACK & STAINLESS STEEL 4" OVALNERF BARS: ([ wgg )
W\ "8/ 2015 AND NEWER FORD F-150 SUPER CAB, & SUPER CREW PICKUPS \\/ '/

o

1. READ INSTRUCTIONS COMPLETELY AND CHECK TO MAKE SURE THAT ALL REQUIRED PARTS
(LISTED ON SERVICE PARTSLIST) ARE ON HAND BEFORE STARTING THE INSTALLATION.

2. NERF BAR TUBE AND MOUNTING BRACKET ASSEMBLIES (ITEM #1 & #2) ARE PRE-ASSEMBLED.
NOTE: THE 1" X 3" SERIAL NUMBER DECAL ISLOCATED ON THE FRONT LEG OF THE LEFT
(DRIVERS SIDE) NERF BAR ASSEMBLY.

2.1. THE MOUNTING BRACKETS ON THESE ASSEMBLIES ARE ROTATED DOWN TO THE
(INBOARD OF LEGS), AND THE FRONT BRACKETS ARE FLIPPED BACKWARDS FOR SHIPPING
PURPOSES. THESE BRACKETS MUST BE ROTATED TO THE VERTICAL POSITION AND THE
FRONT ONES TURNED AROUND, AND THE ¥2" BOLTS MUST BE TORQUED TO 65 LB. FT.

NOTE: LEAVE THE /2" BOLTSFINGER TIGHT UNTIL YOU HAVE THE NERF BAR MOUNTED TO
THE VEHICLE, TORQUING THEM BEFORE HAND WILL MAKE INSTALLATION
DIFFICULT.

3 REMOVE THE FOUR (4) APPLICABLE FACTORY BODY MOUNT BOLTS FROM THE VEHICLE.
THESE FOUR (4) BOLTS ARE REUSED IN THISINSTALLATION.

4 ASSEMBLE THE DOUBLE ENDED STUD & FASTENERS TO THE BRACKETSAS FOLLOWS:

4.1 INSTALL 3/8" SERRATED FLANGE NUTS (ITEM #6) BACKWARDS, TO THE END OF THE
THREAD, ON EACH END OF THE DOUBLE ENDED STUD (ITEM #7).

4.2 ON THE SHORT THREADED END OF THE STUD, INSTALL A 3/8” FLAT WASHER (ITEM #8) AND
THEN PUSH THE %’ THICK RUBBER WASHER (ITEM #9) AND FLAT WASHER TIGHT UP
AGAINST THE SERRATED FLANGE NUT. (THE END OF THE DOUBLE ENDED STUD SHOULD
BE RECESSED BACK IN THE HOLE OF THE RUBBER WASHER APPROXIMATELY 3/16").

4.3 INSTALL THE LONG THREADED END OF THE STUD ASSEMBLY THRU THE HOLE IN THE
MOUNTING BRACKET AND INSTALL A 3/8” SERRATED FLANGE NUT. (LEAVE LOOSE AT THIS
TIME).

5. POSITION THE NERF BAR ASSEMBLY UP UNDER THE VEHICLE AND ATTACH THE FRONT AND
REAR BRACKETSTO THE BODY MOUNTSWITH FACTORY BODY MOUNT BOLTS AS SHOWN.
5.1. TORQUE ALL BODY MOUNT BOLTSTOG65LB. FT.
5.2. POSITION THE STUD ASSEMBLIES SO THAT THE RUBBER WASHER IS SNUG UP AGAINST THE
SIDE OF THE FRAME. INSURE THAT THE THREADED STUD WILL NOT MAKE CONTACT
WITH THE SIDE OF THE FRAME. TIGHTEN THE 3/8" SERRATED FLANGE NUTS ON EITHER
SIDE OF THE REAR BRACKET FLANGE TO LOCK THE STUD ASSEMBLY IN POSITION.

[QVERNE
L O e 552806 SHEET 1 OF 3 24FEB15

(A LUVERNE Company)

1200 E. Birch St. Brandon, $D 57005




SERVICE PARTSLIST

ITEM | PARTNO. | QTY | DESCRIPTION
1 109882RH 1 OVAL NERF BAR WLDMT-RH,SST 441522
2 109882LH 1 OVAL NERF BARWLDMT-LH,SST,441522
1 109883RH 1 OVAL NERF BAR WLDMT-RH,SST,441523
2 109883LH 1 OVAL NERF BARWLDMT-LH,SST,441523
3 552786 2 BRKT MTG NERF BAR- RH/LH FRONT
4 552787 2 BRKT MTG NERF BAR- RH/LH REAR
5
6 100181 12 NUT-SERRATED FLANGE,HEX,3/8-16 UNC,ZP
7 104673 4 STUD-DOUBLE ENDED,STL,3/8-16 UNC X 5.00",ZP
8 100062 4 WASHER-FLAT,3/8",ZP
9 102592 4 WASHER-RUBBER,.354 ID X 1.00 0D X .75 THK

TRUGK EQUIPMENT,

(A LUVERNE Company)

1200 E. Birch St. Brandon, $D 57005

552806 SHEET 2 OF 3 24FEB15




¢Tdadve € J0 € LIEHS 9082GG
5005 08 "wopue.g 18 4349 1 0021

(Avedwod INYINNT V)

—ALISOdd0 HAIS (JAHNASSVA) LHOIE— LV IRDT HIMHL
NMOHS dAIS (JAATHNA) LAAT

dvd A4ddN LHODIH

dvd ddHEN LAdT

£2'22STPy—"ON THAOW

LSIT SLAVd HDIAYHES




